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Hytrin 5 mg (103 60 28682), Hytrin 10 mq (103 61 28683) tablets
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Hytrin 5 mq:
5 mg of terazosin as monohydrochloride dihydrate

Hytrin 10 mg:
10 mg of terazosin as monohydrochloride dihydrate

MYINA DHIND
For symptomatic treatment of urinary obstruction caused by benign prostatic hypertrophy (BPH).

For mild to moderate hypertension.
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4.2. Posology and method of administration

Posology

Hypertension

Adults

Initial dose

Do not start treatment with a new patient if it is not possible to reach a dose of 1 mg and 2
mg.

Subsequent doses

If 1 or 2 mg dose is not optional, the physician should consider alternative therapies for
these patients.

BPH

Adults

Initial dose

Do not start treatment with a new patient if it is not possible to reach a dose of 1 mg and
2 mg.

Subsequent doses

If 1 or 2 mg dose is not optional, the physician should consider alternative therapies for
these patients.

4.3. Contraindications

Hypersensitivity to the active substance or to any of the excipients listed in section 6.1.
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Patients with a history of micturition syncope.

4.4, Special warnings and precautions for use

Terazosin hydrochloride, like other alpha-adrenoceptor blockers, can cause marked
lowering of blood pressure, especially postural hypotension and syncope in association
with the first dose or first few doses of therapy. A similar effect can be anticipated if
therapy is interrupted for more than a few doses and then re-started. Syncope has also
been reported with other alpha-adrenoceptor blockers in association with rapid dosage
increases or the introduction of another antihypertensive drug. Syncope is believed to be
due to an excessive postural hypotensive effect, although occasionally the syncopal
episode has been preceded by a bout of severe supraventricular tachycardia with heart
rates of 120 to 160 beats per minute.

Before treating the symptoms of benign prostatic hyperplasia (BPH) with alpha-blockers,
other causes of impaired urinary flow or urinary symptoms should be excluded. Also
where the diagnosis of BPH has been established, it should be confirmed that there is no
concomitant obstruction of the upper urinary tract or any signs of infection before treating
with terazosin. Patients with benign prostatic hyperplasia, who simultaneously suffer from
congestion of the upper urinary tract, chronic urinary tract infection or bladder stones,
should not be treated with terazosin .

Terazosin should not be given to patients with bladder overflow, anuria or advanced renal
failure.

Due to the risk of an excessive decrease in blood pressure, caution is advised for the
concomitant administration of terazosin and thiazides or other antihypertensive
medications. If a thiazide diuretic or another antihypertensive medication is added during
treatment with terazosin, the terazosin dose must be reduced or the drug discontinued. A
new dose-titration is essential. When administering terazosin in addition to other
antihypertensives, the dose of the other antihypertensives should be reduced before
commencement of therapy and adjusted after discontinuation of terazosin.

Due to the vasodilatory effect of terazosin, it should be administered with caution if the
following cardiac conditions are present:

. Pulmonary oedema due to aortic or mitral valve stenosis

. High output cardiac insufficiency

. Right-sided cardiac insufficiency due to pulmonary embolism or pericardial
effusion

. Left-sided cardiac insufficiency with low filling pressure

In patients with severe coronary heart disease, a very rapid or excessive decrease in
blood pressure can lead to an exacerbation of angina pectoris.

Laboratory Tests: Small but statistically significant decreases in haematocrit,
haemoglobin, white blood cells, total protein and albumin were observed in controlled
clinical trials. These laboratory findings suggest the possibility of haemodilution.
Treatment with terazosin for up to 24 months had no significant effect on Prostate
Specific Antigen (PSA) levels.

Caution is also recommended, when terazosin is administered concomitantly with drugs,
which may influence hepatic metabolism.

In order to minimise the risk for developing postural hypotension the patient should be
stable on the alpha-adrenoceptor blocker therapy before initiating use of
phosphodiesterase-5-inhibitors.

Hytrin 5 mg and 10 mg Tablets contain lactose
Patients with rare hereditary problems of galactose intolerance, total lactase deficiency or
glucose-galactose malabsorption should not take this medicine.
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4.5. Interaction with other medicinal products and other forms of interaction

Hypotensive effects is enhanced when Terazosin is taken along with adrenergic neurone
blockers, alcohol, aldesleukin, alprostadil, anaesthetic (general), angiotensin — Il receptor
antagonists, antipsychotics, anxiolytics and hypnotics, baclofen, beta-blockers, calcium-
channel blockers, clonidine, diazoxide, diuretics, hydralazine, levodopa, monoamine
oxidase inhibitors (MAQIs), Methyldopa, Minoxidil, Moxisylyte, Moxonidine, nitrates,
sodium nitroprusside, Tizanidine.

Caution should be observed when terazosin is administered with thiazide diuretics or
other antihypertensive agents, to avoid the possibility of significant hypotension.
Hypotensive effects of terazosin are antagonised by the following: corticosteroids, non-
steroidal anti-inflammatory drugs (NSAIDs) and oestrogens.

The hypotensive effect is enhanced when terazosin is given with Phosphodiesterase-5-
inhibitors (e.g. sildenafil, tadalafil, vardenafil) (see section 4.4). Avoid giving terazosin for
4 hours after Phosphodiesterase-5-inhibitor administration.

4.6. Fertility, pregnancy and lactation

Pregnancy
Furthermore, data from animal studies show that terazosin may increase the duration of
pregnancy or inhibit labour.

Breast-feeding

It is not known whether terazosin hydrochloride is excreted in breast milk. Because many
drugs are excreted in breast milk, caution should be exercised when terazosin
hydrochloride is administered to a nursing woman.

47. Effects on ability to drive and use machines

Terazosin tablets have a major influence on the ability to drive and use machines.

4.8. Undesirable effects
Skin and subcutaneous tissue disorders: hyperhidrosis, angioedema

Reproductive system and breast disorders: erectile dysfunction
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